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the whole of e below mentioned

m fully 1o the siandards/specifications

Lieferpositionen insplzient und geprift
hen, der Spezifikation und dem ca.

sauf specifications indiquées ci-dessous, tous les produits
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story / Der Werkssachverstindige / £ Inspecteur Autorisé

1IC Mo Product Description & dimensions / prifigegenstand, Werkstoff (Normbezeichnimg) & Abmessungen ] Description et Dimensions
du Matarie! | {
TITANIUM SHEET
SIZE; 0.9X1016X2438MM ; :
Purchase order No f{:ontract No 5200 Queantity [ Stuckzahl [ | Weight or Lengih ifilt Batch No. Heat No. Delivery Condition: | inspeetorDI
Auftrag-Nr, [ Vertrag-Nr. Quantié . Gerwicht oder Ednge L os-Nr, HX-070 ANNEALED Kontrotleur
No.dela Commandeiﬁontrat cdu Client 86PCS Polds ou Longueur: Lot No. 1304-2420 0 inspecteur
; | 854KGS )

Manufaciure 2

END OF CERTIFICAT! ENDE
CHINA HUAXIA NONFERROUS METAL GROUP

Chemical Composition: .
; Fa C N H [« : Ti . Impurity Elements
Specification Condifion =0.30 £0.08 =0.03 <0.015 <025 Remainder Each<0.1 - Totals0.4
Anaiyses i 0,046 6.013 ﬂ __0.004 0.0019 (.06 _"Remaindar . <0.% <0.4
Mechanical Properties:
Tensr!e Strength {Mpa) Yield Strength, 0.2% {Mp3) Elongation{%)
Specification Condition{Min} Min.345 Min./Max. 275/450 20min
Longitudinat 420 285 30
Transverse 430 501 28
" re o . ; BEND TEST 31/105°
Ultrasonic Test HYEEIRDSTATEC TEST ; VISUAL INSPECTIONS FLATTENING TEST FLARINGiTEST ACCORDING TO ASTM E198
NIA ) Acceptable NIA . NIA Acceptable
Dimension: Thickness Wlidth Length Straightness Squareness of cut
Accepiab[e Acceptabie Acceptable Acceptable
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